
ACRP Challenge: Environmental

Interactions Stormwater Management

January 2022- May 2022

Pennsylvania State University

University Park, PA

Facility Advisor:

● Meg Handley

Team Members:

● Joseph Pecaitis (Undergraduate)

● Aatika Sinha (Graduate)

● John Boulos (Graduate)

● Arianna Parisi (Undergraduate)



2
Executive Summary

Throughout this proposal, a team of 4 members enrolled in the Engineering Leadership

program at Pennsylvania State University have taken up the ACRP challenge presented to them

within this program. The team chose the design challenge III. D., New tools and approaches to

stormwater management methods, water use at airports, and dealing with negative impacts of
[...]
treatment plant itself. In the said treatment plant, the team decided that some sort of filtration

method will be necessary while also occasionally being supplemented with a chemical treatment

to rid the runoff of chemicals such as oils, fuels, and even chemicals used to deice runways. The

team's ultimate goal is to be able to reuse runoff to benefit the surrounding area through means of

agricultural use or as tap water at the airport itself.

Stakeholder Feedback

The team met with a Penn State alumni biweekly named Nate Lehigh, who has

professional experience in water resources management and handling stormwater. After sharing

the previous ideas with Mr. Lehigh, he suggested that the team utilize gravity as much as

possible in their design to reduce cost, labor, and maintenance. This reinforced that the team is



13
on the right path by planning for an open channel system, but also needs to ensure that the design

will not rely significantly on pumps to transport the water. Mr. Lehigh also recommended that

the team aim for reusing the stormwater agriculturally because it will be more cost-effective and

overall a much simpler process than trying to attain tap water quality. This feedback guided the

team during the solution development and prototyping phase.

The team also met with Barry Bratton, an associate for ADK Consulting & Executive

Search with expertise in airport and runway safety, operations, and security. Mr. Bratton

supported the team’s ideas, but suggested narrowing the scope down to a specific airport and

location/climate since airports can be vastly different and the proposed ideas may not be

applicable to some. The team followed his guidance and focussed solely on State College Airport

in State College, PA, which will be addressed further later on in the report. He also stressed the

importance of identifying the necessity of onsite water treatment that will appeal to airport

operators’ main concerns of safety and cost-effectiveness. The team took this into account and

planned to emphasize these improvements through risk and cost analyses.

Conclusions from Research

After consulting with advisors and stakeholders, the team chose to narrow the scope of

the project to focus solely on water collection and treatment once it has left the runway, negating

the relevance of the research conducted on interseasonal heat transfer and solar energy. Based on

the remaining research, it was noted that gravity-centered design is more appealing in terms of

maintenance and cost, but a pumping system will still likely be required to move the water to a

higher elevation if it is to be transported into a treatment plant. Other key insights were gathered

from the stakeholder feedback such as the importance of preventing standing water to avoid



14
hydroplaning and the presence of wildlife. All of these key insights led to the development of an

overall statement summarizing the team’s general goal for the project.

Point-of-View Statement

Our team met Mr. Peshkin, a chief engineer for Applied Pavement Technology, and Mr.

Barry Bratton, an associate for ADK Consulting & Executive Search . We were amazed to learn

of the negative impacts of precipitation on safety, the runway itself, and the environment. It

would be revolutionary to mitigate these issues in a system that simultaneously benefits the

environment.

Technical Aspects:

Solution Selection

By the end of the ideation phase, the team wanted to incorporate methods of collecting,

transporting, storing, and treating stormwater in order for airports to recycle it in a more efficient

way than simply draining it into the surrounding land. Some ideas for collection included a

concrete open channel, a ditch open channel, or a drainage/piping system. In terms of

transporting the stormwater, the team wanted to utilize gravity-centered design as much as

possible, but a pumping system is also inevitably required to transport the water to the treatment

plant. The water will also need to be stored before and after treatment; first to prevent overflow

in the plant, and second to preserve the clean water until it can be distributed for proper use. The

team brainstormed using an above or underground tank or possibly even storing the water in a

section of the plant itself. For the final step, the actual treatment itself, the conclusion was drawn

that there will be both chemical and filtration techniques; filtration will be used to remove the



15
larger particles from the stormwater flowing into the system, and chemical treatment will ensure

that the water reaches the necessary quality standard.

Decision Matrix

In order to finalize which ideas to use for the collection and storage of the water, the

team completed a decision-matrix, which provided a way of numerically selecting the best

solution. The team selected the most important metrics: cost effectiveness, sustainability,

maintenance, effectiveness, ease of installation, and environmental aspects. These metrics were

then weighed depending on their level of importance to the final goal. Once these categories

were weighted, the team scored each solution's ability to accomplish each of these metrics,

which was done by averaging all of the team members' individual scores for each one and

multiplying that average by the metrics’ respective weight. The option that scored the highest for

water collection, movement, storage, and treatment was determined to be the final solution. From

this decision matrix, the team decided that their best overall system was an open channel

collection system, leading by gravity to a water treatment plant where the water will be lifted to a

holding tank for it to be treated. The decision matrix used for water collection is shown below.

Factor Weight

Side

Channel

Weighted

Side

Channel

Drain

Gates/Pipe

Systems

Weighted

Gates

Ditch

open

channel

Weighted

Ditch

Concrete

open

channel
Weighted
Concrete

Cost Effective 3.5 4 14 2.5 8.75 4.75 16.625 3.5 12.25

Sustainability 4.25 3.75 15.9375 3.25 13.8125 3.5 14.875 4 17

Maintenance 3 3 9 2.5 7.5 2.75 8.25 4.25 12.75

Effectiveness 3.75 3.5 13.125 4.25 15.9375 2.75 10.3125 4 15

Ease of
Installation 3.25 3.5 11.375 2.25 7.3125 4 13 3.75 12.1875

Environmental 5 4.25 21.25 3 15 3.5 17.5 4.75 23.75

Totals: 84.6875 68.3125 80.5625 92.9375

Figure 1: Decision Matrix for Water Collection system.



16
Rapid Prototyping

The point of rapid prototyping was for the team to begin

analyzing the feasibility of implementing their design. The

team’s first physical prototype depicts the pathway of the

concrete open channel alongside the runway/taxiway (Figure 2).

The prototype was not to scale in order to better display the

curvature and drainage grates of this collection system.

However, after the team discussed the prototype with

stakeholder David Peshkin, he stressed that a trench or ditch-like structure cannot be placed

alongside the runway due to the risk of a plane accidentally rolling off the runway and getting

caught. He also warned again about the open channel possibly attracting wildlife. Adjustments

were made to cover the open channel with grates as seen in Figures 3 and 6. The grates will

allow aircraft to smoothly run over the channel if necessary and prevent both the possibility of

exposed water that may attract wildlife as well as blockages that can come from natural debris.

Figure 3: Final SolidWorks and physical depictions of open channel prototype

Rather than develop a physical prototype of the treatment plant, it was more practical for

the team to create a CAD image that more accurately depicts the tanks, plant room, and other

systems. The location of this treatment plant is shown on a bird’s-eye-view image of the State



17
College Airport. The most ideal place for it is near the taxiway away from high traffic areas and

any possible land that overlaps with military operations.

Figure 4: CAD Drawing of Stormwater Treatment Plant

Figure 5: Estimated Location of STP and Concrete Open Channel at State College Airport



18

Figure 6: Cross Section of Open Channel Concrete

Architectural Aspect of Proposed STP Model

The rapid prototyping led to a well thought and feasible architecture of the model shown

above. The proposed model makes use of drilling horizontal holes at the intersection of the

runways and taxiways. The holes are internally linked with the Stormwater Treatment Plant

(STP) and thus with the filtration process. The concept of this model is based on gravity-centered

design and makes use of NCDR machines. The water channels are completely underground

which doesn’t impact the existing function of the taxiways and runways by any means. The

gravity-centered design and inner water channel design makes sure that the least amount of

pollutants from the land, air, etc. enters the water table and surrounding environment..

During the water processing, the water goes through various phases from screening to

clarification to its treatment and ultimately for its utilization. During the screening phase,



19
stormwater is carried by a lifting station, where it will be separated into two screens. Each screen

has an 89m3/hr filtration capacity, and the solids will be collected and disposed off as solid waste

in accordance with the local authorities' standards. The screens are also capable of cleaning

themselves automatically Next phase involves equalization. During this phase, the screened

stormwater will enter the equalization tank, where it will be balanced at peak flow. To avoid

sedimentation and stagnancy within the equalization tank, coarse bubble aeration using tubular

diffusers mixes the stormwater. Equalized pre-aerated stormwater will be separated into two

equal streams and pumped to the primary treatment area for coagulation, flocculation, and

lamella primary settling. The third phase involves the primary treatment of the Equalized

pre-aerated stormwater. Here, the equalized effluent will be pumped to the DAF system for

primary treatment, where TSS and non-soluble COD will be removed to an extent of up to 85

percent. The supernatant will be pumped to the aeration tank for further biological treatment.

Following primary treatment, stormwater will flow by gravity to the Aeration Tank to

begin secondary biological treatment. The aerobic environment in the aerator will be achieved

through the use of fine bubble diffused aeration and the PVC media filter, where the live

microorganisms will be concentrated and have greater contact. The aeration also keeps the liquor

in a completely mixed regime. The two streams will be served by a dedicated aeration air blower.

The semi-digested mixed liquor from the Aeration-MBBR Tank flows into the Clarifier Tank,

and the supernatant overflows into the Clarified water tank for further treatment. The clarifier

sludge will be recirculated to the anoxic tank, which will then flow to the anoxic tank to maintain

the Mixed Liquor Suspended Solids (MLSS) at the aeration tank via RAS pump per stream.

Excess sludge will be disposed of in the sludge holding tank for further processing. The clarified

water will then be collected and treated with disinfection dosing in the clarified water tank.



20
The clarified water will be pumped for tertiary treatment after disinfection. The

disinfected stormwater will be pumped to the filtration system to further filter any carry-over

solids. The multi-media filtration system, which contains different grades of filtration media, is

equipped for this purpose. The trapped solids at the filters will be periodically back washed

manually by using the filtered water which will be collected at backwash tanks and backwash

pumps. The product transfer pump will transfer the final product from the backwash tank. The

sludge from the primary and secondary treatment areas will be collected in a sludge holding tank

for thickening before being fed to a centrifuge. The thickened sludge, up to 5%, will be pumped

to the centrifuge using a sludge transfer pump. The dried sludge will be collected using a sludge

disposal pump and disposed of as manure in accordance with regulations. The centrifuge's

drained wastewater will be collected at the drain pit and pumped to the equalization tank. The

PLC will control the dedicated working air blowers for aeration, which will provide the required

air for each aeration tank. All other tanks (equalization tank, sludge holding tank, clarified water

tank, and MMF backwash tank) will be supplied with air via the common working air mixing

blowers. Diffusers are installed in each tank to diffuse and supply air. Aeration is accomplished

through the use of fine pore diffusers, while air mixing is accomplished through the use of coarse

bubble diffusers (Baruth).

Once water is treated it can be put to use in agriculture and in possible other uses that

aren't up to tap water standards, like cleaning planes and cars from the surrounding area. This

water can also be sold to the surrounding farms to maintain a profitable solution.



21
Safety Risk Assessment:

Because the team’s solution is to establish a stormwater treatment plant on the airport’s

property and create an open channel system near the runway/taxiway, it is evident that numerous

hazards can arise and must be assessed. This way, the team can utilize the benefits of a Safety

Management System such as being able to “foster a positive safety culture that can help improve

system safety” and to “ reduce isolated analysis and decision-making using integrated safety

management principles” as listed in the F.A.A. Safety Management System Manual (Safety

Management System Manual, 2019). In accordance with the F.A.A. AC 150/5200-37,

Introduction to Safety Management Systems for Airport Operators, the team followed a 5 phase

process to thoroughly establish safety risk management.

The first phase is to “describe the system”, which has been done previously in this report.

The second phase is to “identify the hazards”. The team did this by analyzing hazards that may

arise during construction/implementation as well as those which may occur once the system is

operational. The third phase is to “determine the risk”, which was done by assessing the

identified hazards for the possible effects they may have on daily airport operations, the

functionality of the system, runway safety, etc. The fourth phase is to “analyze the risk”, or in

other words assess the severity of each risk in order to determine which pose the biggest threat

and, thus, require the most attention. The risk level of each item was determined on a scale from

1 (low risk) to 5 (very high risk) based on the amount of disruption it would cause in terms of

safety or operation as recently stated. The hazards, risks, and analyses are outlined in the first

half of the risk management diagram in Figure 7 (Introduction to Safety Management Systems

(SMS) for Airport Operators, 2020).



22

Risk ID Current Risk

Ref
No.

Area Name Risk Details Financial

Impact

($ M)

Likelih
ood

Impact Current

Risk

level

1 Health &
Safety

Working near
and against

runway

1. Damage to runway;
2. Cannot work

during takeoff and
landing; 3. Increased

cost/work time

0.1
4 4 High

2 Operational Abundance of
Rainfall

Flooding - 3 4 High

3 Operational Shortage of
rainfall

STP will not work as
well; possibly not
enough water to

initiate flow off of
runway

3 4 High

4 Operational Freezing Restrict flow through
pipes; possible

damage to
pipes/system

- 4 5 Very High

5 Operational Power Outage
During Storm

Cannot collect/move
water through

pumping system; may
be more difficult to

clear runway

2 4 Medium

6 Operational Blockage Possible debris caught
in system, restricting

flow

3 3 Medium



23

7 Health &
Safety

open Channel It is possible that a
slipping craft will be

inside the open
channel.

3 5 High

8 Operational Mechanical
issues

independent of
power

Pumps are damaged 2 3 Medium